| %3& RIoon

U.8. Environmental Protection Agency
Office of Water Enforcement and Compliance
Washington, D.C. 20460

-

TECHNICAL EVALUATION OF THE

VERTICAL LOOP REACTOR PROCESS TECHNOLOGY

SEPTEMBER 1992




NOTICE

This document has been reviewed by the U.S. Environmental
Protection Agency and approved for publication. ' Mention of trade
names or commercial products does not constitute endorsement or
recommendation for use.




ACKNOWLEDGEMENTS

This report was prepared for the U.S. Environmental
Protection Agency by J.M. Smith and Associates, Consulting
Engineers under subcontract to HydroQual, Inc. HydroQual, Inc.
personnel assisted in preparation and review of the report.

Mr. Charles Vanderlyn of the Office of Water, Office of
[...]
2. Performance data for the Fries MP provided by the Virginia Water Control
Board. !

3. Performance data for the Hohenwa];.d WWTP provided by the Tennessee Department
of Conservation. '

4, Miscellaneous information provided by Envirex regarding design criteria,
budget costs, etc.

i
5. Brandt, R.A., E.J. Brown, and G.B, Shaw. Innovative Retrofit without Federal
ds: Brookville, Ohio Wastewater Treatment Facilities. Presented at the 63rd
Annual Meeting of the Ohio Wastewater Pollution Control Association, June 16,

1989. [

6. Site visit to the Hillsboro, OH w‘astewater treatment plant on April 26, 1991.
The treatment plant operator, Gary Davis, was interviewed during this site visit.

0
'

48




SECTION 5 _
COMPARISON WITH EQUIVALENT TECHNOLOGY

-OXIDATION DITCH TECHNOLOGY REVIEW

As stated earlier, the VLR technology is capable of meeting stringent
effluent limitations for CBOD, TSS and ammonia-N. The process is further capable
of 60 to 80 percent total nitrogen and phosphorus removal.

A comparison of this technology could be made with modified conventional
activated sludge systems as well as with proprietary designs for nutrient removal
that are capable of the same system performance. It was decided, however, to
compare the VLR with a conventional oxidation ditch became of the similarity of
process concept. In the late 1970's, there were approximately 650 oxidation
ditch installations in the United States and Canada.!d A typical oxidation
ditch flow diagram is shown in Figure 7.

An oxidation ditch is an activated sludge reactor in which the wastewater
circulates constantly in a loop. The reactor is typically shown as an oval
"racetrack"” but many other closed loop configurations are also available.
Oxidation ditches can be anywhere between four and sixteen feet deep. Many
oxidation ditch designs incorporate sloping sidewalls, although the system being
considered uses straight sidewalls.(®:2?) The first oxidation ditch of this type
in the U.S. began operation in December of 1976. In August of 1990, there were
169 plants in operation which used this type of oxidation ditch, while
approximately 69 additional projects were in the design phase or were under
construction, (?

Although a partiéular oxidation ditch was the source of the majority of the
data used in this study, early information from other oxidation ditch designs is
also used. This particular oxidation ditch uses low speed, mechanical surface
aerators to provide aeration and circulation through the ditch.(®  Other
oxidation ditches: may use horizontal brush, cage, or disc-type aerators. (!

PERFORMANCE
Based on random interviews, it was determined that the majority of the
operators and supervisors at wastewater treatment plants with oxidation ditches

are extremely pleased with the operation and reliability of their systems-(3:45)
Performance data for ten selected oxidation ditch systems is presented in Table

49







' SCREENED AND
DEGRITTED RAW OXIDATION
WASTEWATER DITCH

FINAL
CLARIFIER

o )
1 N AERATOR )/

RETURN SLUDGE EXCESS
SLUDGE

Figure 7
Oxidation Ditch Flow Diagram







»

15.(2) This data represent well operated and conservatively- designed oxidation
ditches and reflects the best expected performance.

TABLE 15
OXIDATION DITCH EFFLUENT MONITORING DATA
(Monthly Averages)

Loc Flow Ta:ép ss NH,~N BOD, _KO,~N TN
ation Month/Year mgd T mg/l mg/1 mg/1l mg/l mg/l
Bareboo, WI Sep 1983 1.44 18.5 4 5
Oct 1983 1.35 16.0 5 5
Nov 1883 1.40 13.3 6 5
Dec 1883 1.30 8.8 6 8
Jan 1984 1.30 7.1 7 11
Feb 1884 1.50 7.5 12 11
Danville, KY Jul 1981 2.36 23.0 3 1.6 8
Aug 1981 2.14 23.0 5 0.4 4
Sep 1981 1.98 31.0 5 0.3 6
Oct 1981 2.32 19.0 8 0.6 6
Rov 1981 ‘ 2,00 16.0 7 1.0 7
Dec 1981 3.06 13.0 15 0.7 13
Corbin, KY Oct 1982 1.06 6 2.1 11
Nov 1982 1.75 5 1.4 8
Dec 1982 2.75 8 1.3 7
Jan 1983 2.05 6 1.8 7
Feb 1983 2.66 8 1.3 6
Mar 1983 2.06 5 1.2 4
Kemmerer, WY Sep 1983 0.78 10 0.1 35
Oct 1983 0.64 14.0 11 0.3 4
Nov 1883 0.64 12.0 7 0.1 5
Dec 1983 0.67 8.0 14 0.1 3
Jan 1984 0.71 8.0 2 <0.1 2
Feb 1884 0.77 8.0 2 <0.1
Deland, FL Jun 1881 1.45 5 15
Jul 1881 ~1.50 4 10.0 1 0.06
Aug 1981 1.50 3 10.0 12 0.03
Sep 1981 1.50 5 3.0 7 0.50
Oct 1981 1.60 4 2.0 8 0.40
Nov 1981 1.60 4 0.3 7 3.00
Dec 1981 1.85 5 10.0 7 6.30

51




TABLE 15
. OXIDATION DITCH EFFLUENT MONITORING DATA
(Monthly Averages)

(Continued)
Location Month/Year I::; :, T'.l‘.c?é:p mi?l iﬂg’/.f - ::?i }::;’;f mzt/‘l
Evanaton, WY Sep 1885 2.10 ‘ 16.0 6 1] 7 «
Oct 1985 2.00 | 14.0 7 0 5
Fov 1985 1.80  11.5 5 0 4
Dec 1985 2.00 ' 8.5 8 0 5
Jan 1986 2.00 8.0 10 0 7 f
Feb 1886 2.60 ., 7.5 9 0 8
Mar 1986 2.40 @ 8.5 6 0 6 }
Belle Glade, FL Jan 1986 6.9 0.4 6.3 v 13.1
Feb 1985 3.8 0.1 8.6 10.5
Mar 1986 6.6 0.2 10.0 1.6
Apr 1986 : 4.6 0.2 12.2 9.3
May 1986 3.0 0.1 11.3 . 4.5 ' }
Jun 1986 : 3.3 0.1 7.3 6.0
Jul 1986 4.2 0.2 3.5 8.0 ;
Aug 1986 : 2.6 0.4 2.6 127 ‘
Sep 1986 2.4 0.3 2.7 11.0
Oct 1986 3.8 0.3 3.3 8.4
Nov 1086 2.8 0.2 3.2 3.8 ;
Dec 1886 ' 3.6 0.1 2.7 5.6 |
Smyrna, TH Sep 1085 1.7 ' 1.6 0.1 1.9 ;
Oct 1885 1.7 2.4 0.1 2.2
Nov 1985 1.7 2.7 0.2 2.3
Dec 1085 1.6 3.5 0.2 3.0
Jan 1986 1.6 3.3 0.3 4.0 _ ‘
Feb 1986 1.8 i 3.7 0.1 2.4
Bradenton, FL Jan 1887 3.7 6 8 4.8
Feb 1987 3.7 6 8 6.7
Mar 1987 4.7 ‘ 12 10 9.5
Apr 1987 4.8 n 10 5.2 }
May 1987 3.8 ‘ g 10 6.4 i




TABLE 15
OXIDATION DITCH EFFLUENT MONITORING DATA
(Monthly Averages)

(Continued)
Flow Temp ss NE,-N - BOD, NO,~N ™
Location Month/Year mgd ToC mg/l mg/l mg/l mg/l mg/1l
Bernards Twp, NJ Jan 1985 0.86 8.5 4.6 0.19 3.1
Feb 1885 1.05 8.8 2.9 0.34 4.1
Mar 1885 0.92 10.5 2.8 0.34 3.1
Apr 1985 0.75 14.0 10.0 0.80 3.8
May 1985 1.00 17.0 6.0 0.78 3.1
Jun 1985 0.85 18.8 9.0 0.68 3.0
Jul 1985 0.78 21.7 7.6 0.76 3.0
Aug 1985 0.78 21.5 4.4 0.68 2.0
Sep 1985 0.98 20.6 4.5 0.33 2.3
Hayden Lake, ID Oct 1988 0.17 6 6
Nov 1988 0.18 4 4
Dec 1988 0.19 5 3
Jan 1989 0.22 6 3
Feb 1989 0.26 7 3

The performances of five VLR systems are summarized in Tables 9 through 13
and discussed in Section 4. A comparison of the performance data from the two
technologies indicates comparable results for CBOD, TSS and NH;-N removal. Less
data were available on total nitrogen or phosphorus removal for the oxidation
ditches since these plants were not designed for nutrient control.

COSTS

Budget costs for oxidation ditch systems are provided in Table 16.
Construction cost data from the first quarter of 1983 was used in the preparation
of this table and was provided by the manufacturer of this oxidation ditch,(?
The 1983 costs were adjusted to current values through the ENR U.S. 20-city
average construction index (4006 for March 1983; 4772.65 for February 1991). The
1991 budget cost information is also represented in graphical form in Figure 8.

The budget costs given in Table 16 are both construction costs and capital
costs. Construction costs include dewatering, site work and buildings; capital
costs include dewatering, site work, buildings, engineering fees, construction
supervision and contingencies. The construction costs were provided by an
oxidation ditch manufacturer, as mentioned in the previous paragraph. The
reactor costs shown in this table were taken as 30 percent of the total plant
capital cost.

53




*



24

Budget Cost, $
{Miliions)

=)

1 i ] T T T T T T
2 - 4 6 8

Design Flow, MGD

Construction Cost + Capital Cost

Figure 8
Carrousel Oxidation Ditch Budget Costs

10

12







_ TABLE 16 ’
APFROXIMATE BUDGET COSTS FOR CARHOUSEL OXIDATION DITCHES

Total Plant
rlf::iggd Coxgsotsrt:ctsion Capital Cost, $ ‘ Capilé:;cgz:t, $
0.3 1,250,944 k 1,626,227 " 487,868
0.6 1,451,085 1,886,424 565,927
1.0 2,025,338 2,632,840 798,882
3.0 4,896,553 6,365,519 1,809,655
5.0 7,743,940 10,067,122 3,020,136
8.0 12,104,374 15,735,687 4,720,706
10.0 15,011,331 18,514,730 5,854,418
12.0 17,870,632 23,231,821 6,969,546

The 30 percent value was obtained from a detailed breakdown of oxidation
ditch plant costs developed in reference.(®) Capital costs were estimated from
construction costs. The total cost for engineering and construction supervision
was assumed to be 15 percent of the construction costs. Fifteen percent of the
construction cost was also added for contingencies.

A side-by-side comparison of total VLR plant costs versus. total oxidation
ditch plant costs are difficult to make because of the variation in total plant
costs due to site specific factors for those plants where data was available.
Budget construction cost and capital cost data for VLRs are shown in Table 17,
and a cost curve is shown in Figure 9. These costs were quoted by a
representative of the VLR manufacturer in March of 1991.¢” Note that the VIR
costs are for the reactors only.

The comparison of reactor cost (concrete plus miscellaneous metal) shown in
Tables 16 and 17 provide the best judgement as to an overall process cost
comparison. This comparison indicates a VLR reactor cost is approximately 23
percent less than a comparable oxidation ditch plant at 1.0 mgd. The VLR cost
became significantly less expensive at the higher design flows.

A separate comparison of in-place concrete cost for equal volume VLR and
oxidation aerators was made as a part of this analysis. A 20 foot aeration basin
was used for the VIR and a 10 foot depth was used for the oxidation ditch. The
in place concrete cost for a 120,000 cu.ft. reactor (approximately 2.0 mgd design
flow) showed the VLR reactor to be 29.7 percent less costly than the oxidation
ditch. In this analysis, excavation costs were assumed to be the same for both
designs. As mentioned earlier, the possibility of increased rock excavation cost

55







Budget Costs, $
(Mitlions)

2.8
2.6
2.4

2.2

1.8

0.8

0.6

s
0.4

O

Construction Cost

T T T T T
5 7 9

Design Flow, MGD
+ Copital Coat

Figure 9
VLR Reactor Budget Costs







for VIR designs may increase the cost of VIR reactors at locations: where the
plant hydraulic profile dictates greater depths.

TABLE 17
BUDGET COSTS FOR VERTICAL LOOP REACTORS.

Flow Construction Capital
mgd Cost, §$ Cost, $
1.0 470,000 611,000
2.0 646,000 839,800
5.0 1,231,000 1,600,000
10.0 2,193,000 2,850,900
Notes:
1. Construction costs based on information provided by Envirex, Inc.
2. Construction costs include equipment, concrete divider, blower,
concrete and instsllation.
3. Capital costs calculated from construction costs using the

following factors: - engineering and construction supervision = 15
percent of construction cost; contingencies = 15 percent of
construction cost.

4. Capital costs include equipment, concrete divider, blower,
concrete, installation, engineering, construction supervision and
contingencies.

The only facility which provided a detailed construction cost for a
~ treatment plant which incorporated the VIR technology was the Brookfield WWTP.
The Brookfield WWIP was very nearly a new plant including new preliminary and
secondary treatment facilities, chlorination/dechlorination facilities, and
secondary control and maintenance buildings. Two existing anaerobic digesters
were retrofitted to form an aerobic digester and a sludge holding tank. The
total construction cost was approximately §$5,575,000 for this 1.3 mgd
facility.®

Cost data were also available for a VIR facility that was installed as a
retrofit of existing basins. Design engineers for the Brookville WWTP estimated
that the capital cost for converting three existing aeration basins to VLRs would
be $1,475,000 (in 1987-1988). A cost-effectiveness analysis that compared the
VLR retrofit to a completely mixed activated sludge retrofit was developed by the
design engineers. Both capital and operating costs were considered. The
completely mixed activated sludge system was determined to be 4 percent more
expensive than the VIR system.(®

OPERATION AND MAINTENANCE

Operating costs for both VLRs and oxidation ditches are primarily made up
. of labor and utility costs. All plant personnel interviewed stated that they did
not use chemicals in their oxidation ditches or VIRs, and that costs for
maintenance materials were similar.(3.4.5,10,11,12,13,14)

57




Labor Requirements

VLR operators reported operatinjg labor requirements of 9 to 27 hours per
week for VLR operation and maintenance. Typical tasks for both VIRs and
oxidation ditches included daily dissolved oxygen concentration measurements, oil
changes and minor cleaning and repaijr (i.e. remove large solids such as pieces
of cloth, etc. from aerators).(3.4.5.10,11,12,13,1)  The gbove estimate of operating
labor did not include blower maintenance or major repair or replacement of
blower, motors, disc aerators or pumps.

This information indicates that }L‘VLRs may require more labor than oxidation
ditches. When comparing the labor requirements, however, it must be noted that
the VLR operators included sample anzj;lysis time in their labor estimates, while
the oxidation ditch labor estimate does not appear to include this task.

Utility Requirements

Process aeration efficiency is the primary factor influencing the utility
requirements for both oxidation ditches and VIRs. During the evaluation of the
VIR, designs provided by the VIR manufacturer and by an oxidation ditch
manufacturer were compared. Based oﬁx standard oxygen requirements (SOR’s), the
VLR was designed for 3.4 pounds of okxygen per brake horsepower-hour, while the
oxidation ditch was designed for 3.1‘5 pounds of oxygen per brake"horsepower-
hour. (2.7

In both the VIR and oxidatitin ditch plants, the installed aeration
horsepower is typically 20 to 30 pelj'cent greater than the peak oxygen demand.
the aeration energy requirements typically vary from a low of 20 percent to a
high of 70 percent of total plant eneérgy requirements depending on influent and
interprocess pumping, type of digesti?n employed and other appurtenant equipment..
A survey of total plant energy requirements has little if any value in comparing
the aeration efficiency of VIRs comfpared to oxidation ditches. Of the seven
plants included in this survey, it W£§IS not possible to separate aeration enexgy
from total plant requirements for VLRs. )

Our assessment of available data}i.ncluding a survey of the energy usage from
21 oxidation ditch plants along with test data submitted to USEPA for
qualifyingVIiRs as "Innovative Technblogy“ suggest that there is less than 10
percent difference in the aeratior:a requirements of VLRs versus. oxidation
ditches. (® | ' '

58



Both technologies employ similar surface or brush aerators. The VIR adds
course bubble diffused air beneath the horizontal baffle to increase aeration
efficiency. both technologies can utilize the denitrification energy credit.
The VLR manufacturer publicizes this feature to a much greater extent than the
oxidation ditch manufacturer.

A survey of the energy use of 21 oxidation ditch plants showed approximately
20 percent reduction in total plant energy needs for’plants designed for nitrogen
removal versus those designed for nitrification.(® 1In this same survey of
oxidation ditches, the total plant energy usage varied from a low of 296 ,000 kwh
per year per mgd to a high of 740,000 kwh per year per mgd.

The installed HP for VLRs is somewhat lower than the average value used for
oxidation ditches. Oxidation ditches are commonly designed for 50 to 60 HP per
million gallons of flow. this is compared to 35 to 45 HP per million recommended
gallons used‘by the current VIR designs.

Three of the existing VLRs (Hohenwald, Fries and Hillsboro) received USEPA
funding based on innovative technology designations.® In order to be
designated innovative, a technology must meet the following criteria established
by the United States Environmental Protection Agency (USEPA): the technology
must be one which has not been fully proven and which can demonstrate 1) life
cycle cost savings of at least 15 percent, 2) energy savings of at least 20
percent, -or 3) significanﬁ environmental or operational benefits over
conventional technology. The innovative technology designations given to the
Hillsboro, Hohenwald and Fries wastewater treatment plants were based on